Iltem No.

Iltem Description

ltem No.

PARTS

Item Description

Item No.

Item Description

PARTS

Iltem No.

Item Description

101205 R Clip R8 (10) 1263205 3%x20m Set Screw (6) 505124 E6 C-Clip 13x1.3mm (4) 505212 E6 Waterproaf Switch Mount
111007ST 3mm Steel Locknut (10) 126330C 3x30mm Cap Screw (6) 505125 E6 Center Joints Outdriver (2) 5052130 E6 Rear Wing-Orange

111118 R& R-clip (10) 126335C 3x35mm Cap Screw (6) 505125 E6 Center Joints Outdriver (2) 505214 E6 Screws and Shims for Rear Wing (2)
111163 4mm Lock Nut (10) 126340C 3x40mm Cap Screw (6) 505126 E6 Differential Box 505215 E6 Rear Wing Support

111164 3.5mm Lock Nut (10) 126370C 3x70mm Cap Screw (6) 50512771  E6 Lower Arm Mount-TI (2) 505216 E6 Rear Wing Support Mount

114071 Singal Extension Cord (2) 126385C 3x85mm Cap Screw (6) 505128 E6 Lower Arm Hinge Pin 4x70mm (2) 505217 E6 New Wheelie Support (2)
115027BK Ball End & 5.8mm Single Flanged Steel Ball (§) Black 1264045 dxdmm Set Screw (6) 505130 E& Upper Arm Hinge Pin 4x48mm (2) 505218 E6 New Wheelie Wheel

115031 6.8mm Flanged Steel Ball (10) 126456C 4x56mm Cap Screw (6) 505131 E6 Nylon Adjuster & Pivot Ball Mount 505230ST E6 Center Differential Set With Steel Case
115032 5.8mm Single Flanged Steel Ball (6) 1265055 MSx5mm Set Screw(6) 50513271  E®6 Shock Tower (TI) 505231BK-1  E6 Serrated Wheel Nut (2)- Black
115035 6.8mm Single Flanged Steel Ball (6) 130107 13.2x15.9x0.5mm Shim (6) 505133 E6 Arm Set S05231BK-10 E6 Alum. Splined Wheel Hubs and Nuts +10mm (2)-Black
116203 E-clip 5 (10) 130116 3.2x8x0.7 Washer (10) 505136 E& Pivot Ball (11mm) (4) 505232BK E6 Mounted Tire 7.1" Size - Splined wheel hubs (2)
116218 2.5%12.8mm Pin (10) 130117 6.2x15x0.3 Washer (10) 505137 EE6 Steering Block (2) 505240 E6 Complete FG Differential Set (F/IR)
116232 2x13.8mm Pin (10) 130119 3.6x8x1mm Washer (10) 505141 E6 Body Post Set (FIR) 505241 EG6 Differential Quadrangle Shim (4)
116233 2.5x14.8mm Pin (10} 130120 3xTx1mm Washer (10) 505142 E6 Ball Cup 5.8mm (10) 505242 E6 Size-up Bumper Set

116234 5x23.9mm Pin (10) 130133 8.1x12x0.5mm Shim (10) 505143 E6 4x110mm Rod (2) 505243 E6 HX Front LED Light

116235 2x14.8mm Pin (10) 130134 4.2x9.6x0.7mm Washer (10) 505144 E6 Servo Saver Inner Post 505244 Extension Cord "Y" Type

116236 2.5%10.8mm Pin (10} 150407C 4XTX2.5mm Collar(4) 505145 E6 Steering Bushing 505245 E6 Quick-released Central Box
116237 2.5%11.8mm Pin (10) 150510ST  S5x10xdmm Steel Bearing (4) 505146TI E6 Steering Linkage Plate-T| 505246-1 E6 HX Body Upper Protection

116245 2.5%13.8mm Pin (10) 150612 Gx12xdmm Bearing (4) 505147 E6 Servo Saver Post 505246MG E6 HX Body - Metal Gray

116310RCR  3x10mm Steel RH TP Screw (cross) (&) 150816BK  EBx16x5mm Bearning-Black 505148 E6 Servo Saver Nylon Parts 505247 E6 HX Lateral Body Support (2+2)
116312 3x12mm Steel F H. Self-Tapping Screw (6) 152001 O-RING P5(10}) 505149H E6 Servo Saver Spring(Hard) HE817 HT3GDS 2 4G Transmitter w/Receiver
123510C 3.5%x10mm Steel Cap Screw (6) 152003 O-RING P&(10) 505151 E6 Reduction Gears HE818 HR3GR 3 Channel 2.4G Receiver
123513BU 3.5x13mm Steel Button Head Screw (6) 152007 O-Ring P3(10) 505152 E6 Spur Gear Shaft K6602-14 M1.0 Pinion Gear for Smm Shaft 14T
123516BU  3.5x16mm Steel BH Screw (6) 191007 THOR 4276 Brushless Motor 2500KV (14.8V) 505153TI  E6 Spur Gear Linkage Plate (TI) SA-SW0231  SW-0231 Waterproof Servo (15KG)
123520BU 3.5%20mm Steel BH Screw (6) 191008 THOR WP-8100 ESC for Brushless Motor (14.8V) 505154 E6 Spur Gear Hub

123528BU  3.5x28mm Steel BH Screw (6) 505101 E6 Shock Pivot Ball Mount (4) 505157 E6 Spur Gear-47T

126208C-5  2.5xBmm Steel Cap Screw (6) 505102 E6 Shock Pivot Ball (4) 505158 E& Spur Gear, Battery , Driveshafts Cover

1263038 3x3mm Set Screw (6) 505103 E6 Shack Body (2) 505164 E6 Double Side Tape

126306BU 3xBmm Steel Button Head Screw (6) 505104 E6 Shock Bladder 17mm (4) 505165 E6 ESC&Motor Mount |, Front Nylon Cover

126308C 3xBmm Steel Cap Screw (6) 505105 E6 Shock Spring Holder 505166 E6 Chassis

126308SE 3x8mm Steel Flat Round Servo Mount Screw (6) 505106 E6 Shock Piston 505168 E6 Alum. Servo Arm (Futaba)

126310 3x10mm Steel F.H. Screw (6) 505107 E6 Shock Shaft (2) 505175 E6 Machined Bevel Gear -43T/11T

126310BU 3x10mm Button Head Screw (&) 505108 E6 Shock O-Ring & Washer 5051760 E6 Shock Spring K=1.6 (Orange) (2)

126310C 3x10mm Cap Screw (6) 505110 E6 Shock Absorber Set 505201 E6 Center Gear Cover (for 3mm screws)

126312 3x12mm Steel F.H. Screw (6) 505111 E6 F/R Differential Outdrive (2) 505202 E6 Center Gear (33T) (for 3mm screw)

126312BU 3x12mm Button Head Screw (6) 505113 E6 Differential Case Gasket (4) 505203 E6 New Front/Rear Upper Arm Hinge Pin Mount (4)

126312C 3x12mm Cap Screw (6) 505114 EG Differential Bevel Gear Set (for 1 diff) 505204G E6 Mew Universal Driveshaft (2){G Clip ver.)

126313BU-5 3.5x13mm Steel Button Head Screw (6) 505115 E6 Differential Bevel Shaft (2) 505204G-1 E6 G-Clip 15x1.3mm (4)

126314BU 3x14mm Button Head Screw (6) 505116 EG Bevel Gear Case 5052060 EG Tire Ring (Orange)(2)

126316BU M3X16mm BH Screw(10) 505118 E6 Center Solid Axle Outdriver (2) 505208BK  E6 Motor Mount (for 4S Motor)-Black

126316C 3x16mm Cap Screw (6) 505119 E6 C-Clip 10.8x1.1mm (4) 505209 E6 Waterproof Receiver Box

126320BU 3x20mm Steel Button Head Screw (&) 505121 E6 Center Solid Axle 505210 E6 Receiver Box Seal (2)

126320C 3x20mm Cap Screw (6) 505123 E6 Complete Center Spool Kit 505211 E6 Cover for Waterproof ESC




